TEAFARAR AL

PROGRAMMABLE FORMWORK MACHINE

% M R A&
PARTS BOOK




1\

o O o o O O O

H3E/CONTENTS

HUAKZE4S / Machine bodyss-ss-sessesseeerasreeesemsaeeessnueeennane 1
HUAKZE4S / Machine bodyss-se-sessesneeerasreeesesnaeeessnueeennnne 3
HUAEESS / Machine bodyss-sessesermeeesasseeesemsneeessnnneennne 7
HUAKZE4S / Machine bodyss-ssssessesseeerasseeesemnaeeessnueeennane 9
FahEHFFEEE / Upper shaft and needle bar mechanisme--11
PEELBEE ) Feed MEChAniSimes:sssrerressessessesssssssssnsanannens 15
PRI/ Feed mechanismesssrsesteeeeesseesesssnsssnrereerenees 17
PRI/ Feed mechanismesssrss+teeeeeseessesssnsssnreneanenens 21
PEELHEE ) Feed MEChAniSImesssrsrsressessessesssssssssssanannens 23
PRI/ Feed meChanismesssrsssteeeeeseeesesssrsrsnrereerenees 925
oA / Work clamp lifter mechanismesseessseeesseeeences 27
R 3EE / Work clamp lifter mechanismesssesesseesseeeeeens 31
THIBEE / Lower Shaft MeChanismesssssseeeeseesssssreresasaens 33
UEFE S/ LUDTLCAtionsssrsrereeeseressrnnrresessssiasereenes 35
LB / Threading mechanismes«+«sss--sseesserseeesssreeeesa 39
3T / Bobbin winder mechanismesssseeeseseresarenaeannas 41
P35 / Thread trimmer mechanismessssssssesserssessessenes 43
2835 / Thread wiper mechanisimes««ss-sseeesssseeessseees 45
FAZE3EE / Tension release mechanismesssssseeeeeseceeeneees 47
PEEIFIAE / Control DOX MeChanismesssesseeeesssseessssreees 49
FFXBEE / Power SWitch MEChAniSmessssrsrereeeesssrsrsrsasanaas 51
SXEEEE ) Air pressure Mechanismessts--sesesseesssseesssseens 53
HL 2 / Power supply equipment mechanismess«««--- 55
BRESUNIAEE / Operation interface mechanismessss+=--++ 57
TkBEE / Motor Mechanismesssesessssseeesssesssnresessnsssunne 59
AR JESE / External work clamp mechanismesssssseeeeeees 61
FLAEHEE / Table MeChanismessss+sseeeeesessraenesesssnineneeees 63
Wk /& Wi s / Thread breakage detector mechanismes:: - 65
BEEE / ACCESSOTI@S s+ rrrrrrrrsessssrsrsrnerasssiarsusesessasasnns 67

THRIR—Y%%R / Gauge parts listeeseereeeeeeeceececnccccieenne. 69



A1 . HL{kEBSY / Machine body




Al. HU4EEE4r/Machine body

g = = B
}?01.3 Pafi;.v:l’;o. iaﬁﬁo? TR NAME OF PARTS Am‘gE &I
1 41722004 | 104449001 |¥#)Jz2E15.5 RUBBER CAP 15.5 1
2 S04038 062061016 |#Z%TM6 X 10 SCREW PAN M6 X 10 3
3 301381 SA4600001 | iR FACE PLATE 1
4 41712003 | SA4601001 | AR F-PLATE PACKING 1
5 41711005 | S36475000 |#24TM5 SCREW, M5 1
6 417S30012 | SA3306001 |Bri4T7-3 SHOULDER SCREW, 7-3 1
7 41728020 | 120265002 |5k pg| SPRING WASHER 1
8 41728035 | S07350002 |#pH WASHER PLAIN 1
9 41712008 | SA4604001 |[F]&K 5 4R STEPPING COVER 1
10 41722001 | SA4596001 |45 3E20-15 RUBBER CAP 20-15 1
11 41722009 | S20164001 |k RZ3E13 RUBBER CAP 13 1
12 S04079 062401006 |#2%TM4 X 10 SCREW PAN M4 X 10 1
13 301384 SA3200101 | kAT By E THREAD TAKE-UP COVER 1
14 S05040 BEAEM6 X 16 BOLT SOCKET M6X 16 2
15 42209505 L E COTTON STAND BRACKET 1
16 41728025 | 025350332 |F-HEL3. 5 WASHER PLAIN L3.5 2
17 41712009 | SA8679001 |4 ¥5ae FINGER GUARD 1
18 42209502 BIRHE HEA PLASTIC PIPE SEAT A 1
19 S05010 018401236 |MA#M4X 12 BOLT SOCKET M4 X 12 4
20 42209503 YRR JREB PLASTIC PIPE SEAT B 1
21 S05123 018501236 |HR#M5X 12 BOLT SOCKET M5X 12 3
22 S05023 018402536 |HR#EM4 X 25 BOLT SOCKET M4 X 25 1
23 42208505 SRR} A di PLASTIC PIPE HOOP 1
24 S05023 018402536 |HA#EM4 X 25 BOLT SOCKET M4 X 25 6
25 42211502 SR PLASTIC PIPE 1
26 42222502 KL% THE PLASTIC PLUG 1
27 41728004 | SA4302001 |#p WASHER 2
28 | 417530302 | S55481001 |#EA4 (H5#f&) MAX 12  |BOLT SOCKET (S/P WASHER) M4 X 12 3
29 S09009 012501031 |[#ZETM5X 10 SET SCREW SOCKET (FT) M5X10 1
30 N01017 021500216 |/~ ffH2EM5 NUT 2 M5 2
31 | 422530501 J5 SR MOTOR COVER PILLAR 2
32 42211501 i MOTOR COVER 1
33 S04031 062061616 |IZ#M6X 16 SCREW PAN M6 X 16 2
34 S04031 062061616 |IZ#M6X 16 SCREW PAN M6 X 16 2
35 S05060 PEETM8 X 25 BOLT SOCKET M8 X 25 8
36 41702014 | SA4771001 |IpE4hi i SHAFT STEPPING CLAMP LIFTER LINK 2




A2 . #4KEB 4y / Machine body




A2. MU4EER4>/Machine body

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HIE
1 42232509 HEHIFE 306041080 ALUMINUM PROFILE 3060A 1
2 S10019 012060636 |BZ£TM6 X 6 SET SCREW SOCKET (FT) M6X6 10
3 42209509 Fili PR CONNECTOR E 10
4 42211531 Uit 2. 3060 COVER 3060 4
5 422516503 J7 LR R 3060M6 SQUARE NUT 3060M6 26
6 422517502 DELBRETME X 12 SCREW PLAT M6X 12 16
7 42212507 HARA PLATE A 1
8 417S30037 | S42446001 |HEFEM6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 26
9 42232510 HHFE3060B1700 ALUMINUM PROFILE 3060B 2
10 42212509 #HHRBL PLATE BL 1
11 42212598 #HHBR PLATE BR 1
12 40122015 g RUBBER CAP 2
13 41722007 | S44010001 #5257 3%E11.5 RUBBER CAP 11.5 2
14 42232511 HA k4306001420 ALUMINUM PROFILE 3060C 2
15 42212511 #hRC PLATE C 2
16 | 417S30303 | S47270001 W2 Cii#pE) M6X30  |BOLT SOCKET (S/P WASHER) M6X 20 10
17 42209510 KGR CONNECTOR F 12
18 S10019 012060636 |#Z%TM6 X 6 SET SCREW SOCKET (FT) M6X6 12
19 42209514 e S A CONNECTING BRACKET A 6
20 S05048 018401036 |#Z44:M4 X 10 BOLT SOCKET M4X 10 12
21 | 417530302 | S55481001 |WZf iy M4X 12  |BOLT SOCKET (S/P WASHER) M4 X 12 4
22 42212593 B RIGHT ANGLE BRACKET 2
23 42212519 FIESL) THE FRONT BAFFLE 1
24 | 417S30025 | 0A5401006 |WZFe CHiE[E) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 24
25 42212594 R ANGLE PLATE 2
26 42212519 FIESL THE FRONT BAFFLE 1
27 | 417530037 | S42446001 |BEA4EM6 X 14 BOLT SOCKET (S/P WASHER) M4 X 12 24
28 42209513 MR EBAEG CONNECTOR G 6
29 42212515 ik SQUARE PLATE 4
30 42211531 Uit 743060 COVER 3060 4
31 42232532 0 k430606250 ALUMINUM PROFILE 3060G 2
32 42209511 HAACBES RIGHT ANGLE BRACKET S 2
33 | 417530304 | S47269001 |WEAe CHyHE D M6X 20  |BOLT SOCKET (S/P WASHER) M6 X 20 8
34 | 422516503 J7 TR REHL3060M6 SQUARE NUT 3060M6 8
35 422516503 J5 FEMEREER3060M6 SQUARE NUT 3060M6 9
36 42211536 SRFEIR PLASTIC PALLET 2
37 | 417S30037 | S42446001 |BEA4M6 X 14 BOLT SOCKET M6 X 14 9
38 42232527 BB ARN AUXILIARY PLATEN N 1
39 42232526 HiBh 5 B AUXTLTARY PLATEN M 1
40 42222503 Sk JE THE PLASTIC PLUG 7
41 413513013 BEAEM6 X 25 BOLT SOCKET M6X 25 7
42 41728004 | SA4302001 |#JE WASHER 7
43 40931008 P 3 RUBBER SPACER 7
44 | 422516503 J7 TR IR BEHL3060M6 SQUARE NUT 3060M6 7
45 42231511 4 T4040-8T-AL HINGE 4040-8T-AL 2
46 S02056 PEETM6 X 16 SCREW PLAT M6 X 16 8
47 42231512 JES A CLAMPING FIXTURE 2
48 | 417530306 | S55485001 |WE4E CHy#E) M5X15  |BOLT SOCKET (S/P WASHER) M5X 15 8
49 42232515 A HFE3060D370 ALUMINUM PROFILE 3060D 2
50 42232517 FAAA43060F 1020 ALUMINUM PROFILE 3060F 1
51 42211531 Uit 753060 COVER 3060 2
52 | 422516503 J7 BB EEHE3060M6 SQUARE NUT 3060M6 8
53 42209511 B AES RIGHT ANGLE BRACKET S 2




A2 . #4KEB 4y / Machine body




A2. MU4EER4>/Machine body

A 5 SEHS | BE | .,
No. Part. No. Ref. No. S NAME OF PARTS Amt. wIE
54 417530304 | S47269001 |#Z#e Cip#ipE) M6X20 BOLT SOCKET (S/P_WASHER) M6X 20 8




A3 . HL{kER S / Machine body




A3. HL4EEE4>/Machine body

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HIE
1 42212575 IR AUXILIARY PLATE R 1
2 417530025 | 0A5401006 [WZFs Cii#E) M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 4
3 42212505 $2 LR i AR INTERFACE BOARD COVER 1
4 417530025 | 0A5401006 |HEFe CHi#FE) M4AX 10DB |SCREW PAN (S/P WASHER) M4 X 10 12
5 42212523 R AUXILIARY PLATE 1
6 422515501 PEETMA X 10 SCREW M4 X 10 4
7 42212543 PIER iR TANGENT ADJUSTING COVER PLATE 1
8 417517001 | 100360003 |BZ%TSM2. 38 SCREW SM2. 38 2
9 42215502 Lt 1.8 NEEDLE HOLE PLATE ®1.8 1
10 | 422515501 PEETMA X 10 SCREW M4 X 10 2
11 42215501 B NEEDLE PLATE 1
12 42212524 TEAR T AR ROTATING SHUTTLE COVER 1
13 422515501 JEETM4 X 10 SCREW M4 X 10 23
14 42212573 M HRFL AUXILIARY PLATE FL 1
15 42212574 I BER AUXTILTARY PLATE FR 1
16 422515501 BBETMA X 10 SCREW M4 X 10 36
17 42232503 R PLATEN R 1
19 | 422516501 FEIEREMS THIN NUT M8 63
20 | 422530502 BEAEN8 X 20 BOLT SOCKET M8X 20 47
21 413513013 BEAEM6 X 25 BOLT SOCKET M6 X 25 7
22 41728004 | SA4302001 |#pa WASHER 7
23 | 422530504 M8 X 17. 5 BOLT SOCKET M8X17.5 16
24 42232504 HIRE PLATEN F 1




43 / Machine body

|
A

A4 . HLik




A4, HUAEERS>/Machine body

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42209515 AR L SUPPORT PLATE L 1
2 417515008 | SA3538001 |HZ4TM4 X8 SCREW, M4X8 4
3 11401020 Tk MAGNET 4
4 42211523 TH FILM 2
5 417530025 | 0A5401006 [#ZFe (i#lpE) M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 4
6 12921005 | SA8718001 |JHF d4X &6 OIL TUBE ®4X ®6 1
7 42209583 AR ELA CYLINDER CLAMP A 1
8 42230531 SHLCT2B10-10 CYLINDER CJ2B10-10 1
9 42209584 LYE AB CYLINDER CLAMP B 1
10 40736048 FLE R H kMG STRAIGHT PIPE JOINT M5 2
11 61911001 | SA8659001 |4 (Hif) ATR TUBE 3
12 61911006 | SA8659001 |45 4 ATR TUBE 3
13 S05123 018501236 |#A#M5 X 12 BOLT SOCKET M5X 12 6
14 42209516 A S HERRR SUPPORT PLATE R 1
15 S05119 018402036 |2 H4M4 X 20 BOLT SOCKET M4 X 20 2
16 42212582 i Byl AUXTLIARY OTIL PAN 1
17 S05116 018400836 |#ZkEM4 X8 BOLT SOCKET M4 X8 3
18 505048 018401036 |#ZA4M4X 10 BOLT SOCKET M4 X 10 2
19 42209524 B LOCK BLOCK 1
20 505010 018401236 |IZHM4X 12 BOLT SOCKET M4 X 12 4
21 42209572 LB OIL PAN 1
22 S04082 PRETM3 X 6 SCREW PAN M3 X6 2
23 S05118 018401636 | H4M4AX 16 BOLT SOCKET M4 X 16 4
24 S05116 018400836 |#Z kM4 X8 BOLT SOCKET M4 X8 1
25 41728024 | SA5158001 |#ApE|L4 WASHER PLAIN L4 1
26 40127014 P LEAF SPRING 1
27 42209523 RS 20 R THE SPRING PIECE MOUNTING SEAT 1
28 41736301 | SA8722001 |yHME+ OIL FEEDING PIPE 1
29 12921006 | SA8723001 |JHEF d6X &8 OIL TUBE ®6X ®8 1
30 11211005 | S04159000 |£&3J%1M BAND 1M 3
31 42209521 EAR AT nk ROTARY SPINDLE FRONT COVE 1
32 41322008 S RUBBER PLUG 4
33 | 417530302 | S55481001 |WEAe CHy#fE) M4X 12  |BOLT SOCKET (S/P WASHER) M4 X 12 1
34 | 422530502 IEFEMS X 20 BOLT SOCKET M8X 20 1
35 S05116 018400836 |12 44M4 X 8 BOLT SOCKET M4 X8 2
36 502039 $25310101 |#24TM4 SCREW FLAT M4 4
37 S10019 012060636 |#24TM6 X 6 SET SCREW SOCKET (FT) M6X6 4
38 42209522 E A HINGE A 2
39 42226502 Sk HINGE PIN 2
40 42209571 4B HINGE B 2
41 12922001 B 312, 5 RUBBER CAP 12.5 1
42 422530801 b R IBAT TOP COVER SCREW 2
43 | 417S30025 | 0A5401006 |WZFe CHrEE) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
44 42212583 JR I A ST OTLER RACK 1
45 41711006 | 154467001 |k el a o5 DUST OILER 1
46 504082 IEATM3 X 6 SCREW PAN M3 X6 2
47 41711066 | 114486002 | & 77 OTLER 1

10



B . Lkl - 44 & / Upper shaft and needle bar mechanism

49—8 39

11



B. b#h. £ FFEE /Upper shaft and needle

bar mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HIE
1 42202501 - UPPER SHUFT 1
2 41703002 | SA3206001 |%li#&% BALL BEARING BUSH 1
3 $10018 S23651001 |[#5EH24TM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
4 B01024 K 61804 BALL BEARING 61804 1
5 41703002 | SA3206001 |HliH&% BALL BEARING BUSH 1
6 B10014 SA4179001 |#f#&6904DDUNR BALL BEARING 6904DDUNR 1
7 B06005 SA4180001 |#fi&R-6904DDU BALL BEARING 6904DDU 1
8 S10018 $23651001 |[#] 5 BE%TM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
9 41703002 | SA3206001 |k BALL BEARING BUSH 1
10 B10012 SA4177001 |#ili&6004DDUNR BALL BEARING 6004DDUNR 1
11 $10018 $23651001 |[d] 52 WRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
12 41703004 | SA4608101 |E#23L6 JOINT G 1
13 B10013 SA4178001 |f17K6204DDUNR BALL BEARING 6204DDUNR 1
14 S10018 $23651001 | [ 2 WREIM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 4
15 | 417S30002 | S25235001 |BZ4TM8 SCREW, M8 1
16 42204501 B Hh AR THREAD TAKE-UP CRANK G 1
17 S10018 $23651001 |[#] & BRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 3
18 41712133 | 110367001 |#&8 WASHER, PLAIN SPECTAL 8 1
19 | 4223850200 | SA6182001 |l AT 4L1EFK THREAD TAKE-UP LEVER FK SET 1
20 | 417S17003 | SA2958001 |#Z4TM5X6 SCREW FLAT M5X6 1
21 S09019 012500536 |BEETM5X 5 SET SCREW SOCKET (FT) M5X5 1
22 504078 062400816 |BZ%TM4 X8 SCREW PAN M4 X8 1
23 | 417514001 | 145465001 |BE%TSM3. 57-40X 6L SCREW SM3. 57-40X 6L 1
24 S10019 012060636 |#24]TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
25 41709001 | 142211001 |k SLIDE BLOCK 1
26 41709002 | SA3528001 |WiHkh S B SLIDE BLOCK GUIDE 1
27 S05118 018401636 |MEFMAX 16 BOLT SOCKET M4 X 16 2
28 41702061 | SA4622001 |£#T (DLC) NEEDLE BAR 1
29 | 417S15002 | 144458001 |MZ4TSM3.57-40X4.5 SET SCREW, SM3. 57-40X 4. 5 1
30 41703005 | SA4666001 |41 FFEIEUK NEEDLE BAR BUSH UK 1
31 41703006 | SA3224001 |%[#E%HIED NEEDLE BAR BUSH D 1
32 42217502 | 145646019 |HLAFDPX5<#10> NEEDLE 1
33 S09041 012060536 |#Z%IM6 X 5 SET SCREW SOCKET (FT) M5X5 1
34 12411002 | S38713100 |m#g FAN 1
35 S04078 062400816 |BZ4TM4 X 8 SCREW PAN M4 X8 3
36 40325010 | SA6108001 |iA#ER PULLEY GEAR R 1
37 S09019 012500536 |#Z%IM5 X 5 SET SCREW SOCKET (FT) M5X5 2
38 41702003 | SA4626101 | F#t4h PULLEY SHUFT 1
39 41703007 | SA4627001 | Fipihes PULLEY BUSH 1
40 41727001 | SA4628001 | F-#gnisE: PULLEY SPRING 1
41 41703008 | SA4629001 | #% XL s PULLEY BASE 1
42 P03027 047401242 |#FH54X 16 PIN SPRING ROLL AW4 1
43 41725002 | SA4624001 |54 PULLEY GEARL 1
44 S09019 012500536 |#2%]M5 X 5 SET SCREW SOCKET (FT) M5X5 2
45 S10018 $23651001 |[#] 2 BRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
46 41711001 | SA4630001 | F%¢ PULLEY 1
47 504079 062401006 |M2%TM4X 10 SCREW PAN M4 X 10 3
48 41728024 | SA5158001 |#jg]1.4 WASHER PLAIN L4 3
49 S10019 012060636 |BZ%£TM6 X 6 SET SCREW SOCKET (FT) M6X6 1
50 S05124 018501636 |MEFM5X 16 BOLT SOCKET M5X 16 4
51 41712011 | SA5230001 |ffiiE4E2 FRIES WHEEL 2 2
52 417830021 | 062401016 |[#E4TM4 X 10 SCREW PAN M4 X 10 3
61 42209525 IR FAN INSTALL WHEEL 1

12



B . Lkl - 44 & / Upper shaft and needle bar mechanism

49—8 39

13



B. b#h. £ FFEE /Upper shaft and needle

bar mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
62 S10019 012060636 |BZETM6 X 6 SET SCREW SOCKET (FT) M6X6 2
63 S05083 BEFEMS X 30 BOLT SOCKET M5 X 30 2
63 W01009 025050236 |5 WASHER PLAIN M5 2
64 42212567 I ety B 7 R — LPPER SHAFT BEARING SEAT 1
65 42212568 B A R — LPPER SHAFT BEARING SEAT 1
66 | 417530306 | S55485001 |MEAE: CHF#APE D M5X15  |BOLT SOCKET (S/P WASHER) M5X 15 4
67 B10014 SA4179001 |#fA&6904DDUNR BALL BEARING 6904DDUNR 1
68 41703002 | SA3206001 |HhizkE BALL BEARING BUSH 1
69 S10018 523651001 | [ 2 #REIM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
70 B06005 SA4180001 |#f&R-6904DDU BALL BEARING 6904DDU 1
71 41703002 | SA3206001 |HhizkE BALL BEARING BUSH 1
72 S10018 $23651001 |[d] = HRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
73 | 4223552100 LRE R AT PULLER ASSEMBLY 1
74 S10019 012060636 |#Z%TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
75 42235524 [ 27 56T BELT 5GT 1

14



C1. %% B / Feed mechanism

15



Cl. XBIEEE /Feed mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HIE
1 42235511 X[AE A X BELT A 1
2 701513024 BEETM5 X 35 BOLT SOCKET M5X 35 6
3 42235514 MEEZ NS X PULLER B 1
4 505010 018401236 |#ZFEM4 X 12 BOLT SOCKET M4 X 12 6
5 42224512 T HEHIA SPLINE SHAFT A 1
6 42201503 Le 5 7 SPLINE BEARING 1
7 417530304 | 47269001 |iEF CHr#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6X20 4
8 B02006 ih7K6001ZZNR BALL BEARING 6001ZZNR 2
9 505123 018501236 |[#EAM5X 12 BOLT SOCKET M5X12 2
10 504035 062400616 |#EETM4X 6 SCREW PAN M4 X6 2
11 W01001 025040236 | # &4 WASHER PLAIN M4 2
12 505123 018501236 |#ZFEM5 X 12 BOLT SOCKET M5X 12 6
13 42209526 MK S 48 BALL BEARING BRACKET 1
14 42225502 XL X FEEDING GEAR 1
15 S10019 012060636 |#Z4TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
16 N01021 021060106 |#2FEM6 NUT 1 M6 1
17 42209527 Xl SR S R X TENSIONER PULLEY BEARING 1
18 N01024 021400306 |/~ ffi i REM4 NUT 3M 4 2
19 42226511 R THE ROLLER SHAFT 2
20 B01026 ihiK619/4 BALL BEARING 619/4 2
21 42226503 Xk B X TENSIONING AXLE 2
22 B04026 070696800 |4l 7K 4 7K R-69677 BALL BEARING RADIAL 69677 2
23 42208511 X5k B 4¢ X TENSIONER 2
24 H05006 048050342 |#4PE|ES RETAINING RING E5 1
25 42201521 JE R AR FEEDING BASE 1
26 505010 018401236 |[#EAMAX 12 BOLT SOCKET M4X12 2
27 42209586 FRAY AR THE LIMITING PLATE 2
28 42224511 X511 X GUIDE 1
29 505048 018401036 |[#E#M4X 10 BOLT SOCKET M4X10 20
30 505118 018401636 |[IEHM4AX 16 BOLT SOCKET M4X16 21
31 42225501 Xiki%& X RACK 1
32 42209528 XA 4% 22 35K X RACK MOUNTING PLATE 1
33 42209529 J& B 22 AR FIXTURE MOUNTING PLATE 1
34 505123 018501236 [ #4M5X 12 BOLT SOCKET M5X12 8
35 S05094 018300836 |BZ4TM3 X 8 SCREW PAN M3 X8 12
36 | 417530025 | 0A5401006 |#24 CifF#fks) M4X10DB |SCREW PAN (S/P WASHER) M4 X 10 5
37 12912327 2 CORD HOLDER 5
38 | 417530023 | 0A5301605 |WZ%] (i) M3X16  |SCREW PAN (S/P WASHER) M3 X 16 2
39 40736036 AR REAPY4 (YAY=3) |POPE JOINT APY4 2
40 42212540 BPRE 5% SCPE IR TOWLINE SUPPORT PLATE 1
41 | 417S30302 | S55481001 |WZ#e Cif#ps) M4X12  |BOLT SOCKET (S/P WASHER M4 X 12 2
42 504076 062300816 |IZ4TM3 X8 SCREW PAN M3X8 3
43 41730851 | SA8521001 |J5 s/ 2840 14 H-POSITION SENSOR ASSY 1
44 12921005 | SA8718001 |J4% d4X &6 OIL TUBE ®4X ®6 1
45 61911001 | SA8659001 |54 (4ifh) AIR TUBE 3
46 61911006 | SA8659001 |54 &4 AIR _TUBE 3

16



C2 . i%EHBlI%#EE / Feed mechanism

17



C2. ZKIEEE /Feed mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42235515 Y[R Y BELT 1
2 S10019 012060636 |BZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 4
3 42235516 Y[RD#EB Y PULLER B 1
4 42202502 YR 5h%h Y DRIVE SHAFT 1
5 505124 018501636 |#EA#M5X 16 BOLT SOCKET M5X 16 8
6 42209578 ViR S 48 Y BEARING BRACKET 2
7 B10018 SA8599001 |#fi#&60027Z7NR BALL BEARING 600277NR 2
8 42209577 Y K SR R Y BEARING BRACKET SEAT 2
9 505040 BEAEM6 X 16 BOLT SOCKET M6 X 16 4
10 | 417S30304 | S47269001 |W&Fs Cii#pE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
11 42201511 Y[R D% 36 R Y PULLER BASE 4
12 | 417S30304 | S47269001 |MZFe Cii#&pE) M6>X20  |BOLT SOCKET (S/P WASHER) M6X 20 12
13 B10018 SA8599001 |##6002Z7ZNR BALL BEARING 62017ZNR 8
14 42235502 Y[R PHCAH A Y PULLER ASSY B 4
15 S10019 012060636 |IZ4TM6 X 6 SET SCREW SOCKET (FT) M6X6 16
16 42235504 MEEZH Y BELT C 2
17 | 417S30304 | S47269001 |W2Fe CAfi#&pE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 8
18 42209576 Y 325 S HER Y BELT HOLDER PLATE 2
19 | 417S30302 | S55481001 |W&Fs (AF#PE) M4AX 12  |BOLT SOCKET (S/P WASHER) M4 X 12 12
20 42212530 [ 2y e B BELT CLAMP 2
21 417830025 | 0A5401006 [#ZF> (i#pE) M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 1
22 12912327 ok CORD HOLDER 1
23 42209537 Vg AR Y SLIDER CONNECTING PLATE 2
24 42209536 VI I Y CONNECTING SEAT 2
25 | 417530304 | S47269001 |#EAE CHyHWE ) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 12
26 S05123 018501236 |#EAM5X 12 BOLT SOCKET M5X 12 16
27 | 417530304 | S47269001 |MEAE CHyEMED M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
28 422924513 Y5 15) Y GUIDE 2
29 S05085 BEETM6 X 15 BOLT SOCKET M6 X 15 22
30 42209541 Yk B 58 52 JED Y TENSTONER PULLEY BEARING D 2
31 S05010 018401236 | H4MA X 12 BOLT SOCKET M4 X 12 8
32 S09019 012500536 |#24TM5 X5 SET SCREW SOCKET (FT) M5X5 4
33 42226504 Yk EFe 4D Y TENSION WHEET SHAFT D 2
34 B04026 070696800 |4ili7& 4 2K R-69677 BALL BEARING RADTAL 69677 4
35 42203501 \EiS =) Y TENSIONER D 2
36 42212602 VHESE 2 HEA TOWLINE BRACKET A 1
37 | 417530302 | S55481001 |WEAe CHy3fE) M4X 12  |BOLT SOCKET (S/P WASHER) M4 X 12 2
38 42211528 HRIHEEE0610 TOWLINE 0610 1
39 42211529 SR HEAE06104% 3k TOWLINE 0610 JOINT 2
40 502039 S25310101 |#24TM4 SCREW FLAT M4 4
41 42212603 YHE5E S 2EB TOWLINE BRACKET B 1
42 | 417530037 | S42446001 |BEA4M6 X 14 BOLT SOCKET (S/P WASHER) M6X 14 2
43 42202503 VS SZ il Y PULLER FULCRUM SHAFT 2
44 505124 018501636 |IZHM5X 16 BOLT SOCKET M5X 16 4
45 42209540 \ i s Y BELT ADJUSTING FRAME 2
46 NO1017 021500216 |/~ fft2EIM5 NUT 2 M5 4
47 | 701513010 JEETM5 X 60 BOLT SOCKET M5 X 60 2
48 42209544 YN Y INDUCTION PIECE 1
49 | 417530302 | S55481001 |MZFe CHr#pE) M4X 12  [BOLT SOCKET (S/P WASHER) M4 X 12 2
50 | 417530025 | 0A5401006 |#RAe (7% &) M4X 10DB |SCREW PAN (S/P WASHER) M4 X10 3
51 41711014 | 149547000 |£k3e6. 4 CORD HOLDER 6. 4 3
52 41730851 | SA8521001 |J5 s B84 14 H-POSITION SENSOR ASSY 1
53 504076 062300816 |#24TM3 X 8 SCREW PAN M3X8 1

18



C2 . i%EHBlI%#EE / Feed mechanism

19



C2. ZKIEEE /Feed mechanism

=, =, =,
}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% wIE
54 42209543 \WideSnare:3L3 Y SENSOR MOUNTING SEAT 1
55 505133 018401036 |#24TM4 X 12 BOLT SOCKET M4 X 10 2
56 | 417530304 | S47269001 |#EA4 CHy#WE ) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 8
57 42209545 FEHE L% i BRACKET MOUNTING SEAT 4
58 N01021 021060106 |#2£EM6 NUT 1 M6 8
59 505112 SA3387001 |4TM6 X 60 BOLT SOCKET M6 X 60 4
60 40322021 P ZE RUBBER CAP 4

20



C3 . =% E / Feed mechanism

86 .7
Hll

21



C3. ZKIEEE /Feed mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42209575 AR BE SLIDE RIAL 4
2 42212521 B EEEEARA GRANT CONNECTING PALTE A 2
3 504082 062300616 |#25TM3X 6 SCREW PAN M3X6 12
4 42211504 SRI%B GUIDED MODE B 2
5 502032 061300616 |#24TM3 X 6 SCREW PLAT M3X6 24
6 422530507 DOELIRETM3 X 4 SCREW PLAT M3X4 52
7 502032 061300616 |IZ4TM3X 6 SCREW PLAT M3X6 36
8 42211503 SHREA GUIDED MODE A 2
9 42212590 FhBhIC AR B GRANT CONNECTING PALTE B 2
11 42211505 FHI4C GUIDED MODE C 2
12 42212522 R C GRANT CONNECTING PALTE C 2
13 S05116 018400836 |#ZH:M4 X 8 BOLT SOCKET M4 X8 8
14 42212577 T AR AR SLIDE HOLDER 4
15 42211521 T ARA SLIDE A 1
16 S05116 018400836 |2 44M4 X 8 BOLT SOCKET M4 X8 8
17 42212601 NEL SRS AE SLIDE WIRE SEAT 1
18 42211522 T ARB SLIDE B 2
19 42212576 TR 2R SLIDE MOUNTING PLATE 3
20 42211524 HARC SLIDE C 1
21 505123 018501236 |#A#EM5 X 12 BOLT SOCKET M5X 12 4
22 | 422530508 DUEKIRETMA X 6 SCREW PLAT M4X6 4
23 42209573 T AR ) BRA SLIDE GUIDE BLOCK A 2
24 S05116 018400836 |2 44M4 X 8 BOLT SOCKET M4 X8 4
25 41712085 | 152937001 |#pH WASHER 4
26 42209574 TS B SLIDE GUIDE BLOCK B 2
27 | 422516503 J7 TR REHL3060M6 SQUARE NUT 3060M6 9
28 42211536 SRR PLASTIC PALLET 2
29 | 417S30037 | S42446001 |[HZEFEM6 X 14 BOLT SOCKET M6 X 14 9

22



C4 . %EBI%EEE / Feed mechanism

23



C4. ZPIEEE /Feed mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42201535 Y& )13 58 Y POWERED SUPPORT 1
2 417530304 | S47269001 |WZFs (i) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
3 417530304 | S47269001 |[WEFs CHi#EE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 2
4 417530304 | S47269001 |[WEFe (H7#EE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
5 42212580 P TT4EY ADJUSTING FRAME Y 1
6 S05123 018501236 |#ZA4AM5X 12 BOLT SOCKET M5X 12 2
7 N01021 021060106 |12 £EM6 NUT 1 M6 3
8 S05088 BEETM6 X 45 BOLT SOCKET M6 X 45 1
9 42201536 Y HLAL S 43 R Y MOTOR SUPPORTING SEAT 1
10 B10020 SA8599001 |#fi#&62017Z7ZNR BALL BEARING 600277NR 1
11 42235515 MEBZ Y BELT 1
12 $10019 012060636 |#24]M6 X 6 SET SCREW SOCKET (ET) M6 X6 2
13 | 4223551800 MEEZ VYRS Y PULLER ASSY A 1
14 42230516 XY 25 3k HL AL XY PULSE MOTOR ASSY 1
15 505124 018501636 | H4M5X 16 BOLT SOCKET M5X 16 4
16 42201533 XA LS 43 R X MOTOR SUPPORTING SEAT 1
17 505040 BEFEM6 X 16 BOLT SOCKET M6 X 16 4
18 B10020 SA8599001 |#fi#&62017Z7ZNR BALL BEARING 620177NR 1
19 42235511 X[EE A X BELT A 1
20 S10019 012060636 |#24]M6 X 6 SET SCREW SOCKET (FT) M6X6 2
21 | 4223551200 NEEZ AR X PULLER ASSY A 1
22 | 417530304 | S47269001 |MEfE CHyEE D M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
23 42212578 XML 22 BEM X MOTOR MOUNTING PLATE 1
24 S05116 018400836 |#ZH:M4 X 8 BOLT SOCKET M4 X8 4
25 42209585 IEREEESY ADJUSTING BLOCK X 2
26 N01017 021500216 |/~ fft2EIM5 NUT 2 M5 2
27 | 701513010 BEATM5 X 60 BOLT SOCKET M6 X 60 2
28 42201534 X&hH7 37 3 X POWERED SUPPORT 1
29 | 417530304 | S47269001 |WEfE CHyEWE ) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
30 42230516 XY 25 i3k AL XY PULSE MOTOR ASSY 1
31 S05124 018501636 | H4M5X 16 BOLT SOCKET M5 X 16 4

24



C5. 3 B / Feed mechanism

25



C5. ZKIEEE /Feed mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
2 502039 S25310101 |#24]TM4 SCREW FLAT M4 2
3 42211527 SR 5E06164% 3k TOWLINE 0616 JOINT 1
4 42211526 SRIHE4E0616 TOWLINE 0616 1
5 502039 S25310101 |#24TM4 SCREW FLAT M4 2
6 42212815 401613 |k [l v S48 TOWLINE FIXATIONG 1
7 S05116 018400836 | 44M4 X 8 BOLT SOCKET M4 X8 2
8 S05116 018400836 |12 44M4 X 8 BOLT SOCKET M4 X8 2
9 42209590 o Sl AR R TOWLINE BRACKET MOUNTING PLATE 1
10 61911001 | SA8659001 <& (4{f) ATIR TUBE 3
11 61911006 | SA8659001 |/ b4 ATR TUBE 3
12 42230525 3 S M-5HLH-4 MINTATURE CONNECTOR M-5HLH-4 4
13 S05065 BE M4 X 40 BOLT SOCKET M4 X 40 4
14 02008 028040246 | #3524 WASHER SPRING 2-4 4
15 42128003 | SA5158001 |#4[&L4 WASHER PLAIN L4 4
16 S05076 018501036 | #4M5X 10 BOLT SOCKET M5 X 10 12
17 42209546 Je B HAR CLAMP THE CONNECTING PLATE 2
18 S05123 018501236 |#A#M5 X 12 BOLT SOCKET M5X 12 10
19 41730441 S {ELCU16-15D ATR CYLINDER CU16-15D 2
20 401727 42209812 |43k CONNECT JOIN 2
21 42226811 i ik JOIN PTIN 2
22 S05123 018501236 |#A#M5 X 12 BOLT SOCKET M5X 12 6
23 42212812 401611 | JEEATHIR CLAMPING ROD BAFFLE 2
24 42212813 401613 | J'ZAFF CLAMP BAR 2
25 422928811 B 4 ROTARY WASHER 6
26 42212538 e H2 B R L FIXTURE MOUNTING PLATE 2
27 61911006 | SA8659001 |/ b4 ATR TUBE 3
28 61911001 | SA8659001 |4 (Hif) ATR TUBE 3
31 42226812 Je KA CLAMPING PIN 16
32 42212800 401661 | FEHR b 2R TEMPLATE FIXED PLATE 8
33 S17852 WASFATTSLIBEIME X 15 |[SCREW PAN M5X 15 16
34 42212820 7 AR THE TRANSPARENT PLATE 8

26



D1 .$8E% & / Work clamp lifter mechanism

Q
28 | oo -
T e

T
23

30 29
b 5
27

© 17000 0008 n AT T PO
CUOO00UOT0adocoo o

~ ' 52
@? o>OTel_ Fl—57 43
31 T © i 5

58 |

\A
59 ]
62 ‘@)/%61

—

S

L

—

—60

27




D1. #HEHEEE /Work clamp lifter mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 41710001 | SA4759001 |/'4%E STEPPING CLAMP CAM 1
2 41705001 | SA4760001 |3EFF STEPPINGCLAMP CON. ROD 1
3 41728003 | SA4763001 |#JE WASHER STEPPING CLAMP CAM 1
4 B06008 623033000 |%ii&6805VV BALL BEARING 6805VV 1
5 $10018 $23651001 | [ 2 BRETM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2
6 S04035 062400616 |B2%TM4 X 6 SCREW PAN M4 X6 2
7 41726003 | SAA761001 |F#EH ROLLER SHAFT STEPPING CLAMP 1
8 41703010 | SA4762001 |ZE# ROLLER STEPPING CLAMP 1
9 41728004 | SA4302001 |#ufa WASHER 2
10 N01021 021060106 | B2 EEM6 NUT 1 M6 1
11 400682 SA4764001 |JERER STEPPING CLAMP ARM R 1
12 L02032 017061213 | WZFM6 X 12 BOLT M6X 12 1
13 400686 SA4765001 |JEEF STEPPING CLAMP ARM F 1
14 S10019 012060636 |WZ%IM6 X 6 SET SCREW SOCKET (FT) M6X6 1
15 S10018 $23651001 | [ 5 BE%TM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 1
16 41703011 | SA4766001 | & HlEF BUSH STEPPING CLAMP F 1
17 41703012 | SA4767001 |[EEHhER BUSH STEPPING CLAMP R 1
18 41712053 | SA4768001 || &EFFA STEPPING CLAMP LINK A 1
19 | 417S30007 | SA4769101 |BriZ4%T6 SHOULDER SCREW 6 4
20 504036 062300416 |HZ%TM3 X4 SCREW PAN M3X4 4
21 41712054 | SA4770001 ||AJ&GEFB STEPPING CLAMP LINK B 1
22 41712055 | SA4772001 |[A)ERIEAF STEPPING CLAMP LINK 1
23 41726004 | SAA773001 |BEFTFHi SHAFT STEPPING CLAMP LINK 1
24 S10019 012060636 |HZ%]M6 X 6 SET SCREW SOCKET (FT) M6X6 1
25 S09006 012400436 | BZ%IM4 X 4 SET SCREW SOCKET (FT) M4X4 1
26 400684 SA4777001 |BEEEHR STEPPING CLAMP LIFTER LINK 1
27 41702014 | SA4771001 |Hcdzsidh SHAFT STEPPING CLAMP LIFTER LINK 1
28 41728031 | SA2161001 |#4JE WASHER 1
29 H03006 048080142 %l FH#4REICS RETAINING RING EXTERNAL C8 1
30 S10019 012060636 |WZ%IM6 X 6 SET SCREW SOCKET (FT) M6X6 1
31 509006 012400436 |W2%TM4 X 4 SET SCREW SOCKET (FT) M4X4 1
32 41709019 | SA4779001 |[aJ&k3ETHAF STEPPING CLAMP LIFTER 1
33 41703013 | SA4781001 |[2F1FFiE%e ROLLER STEPPING CLAMP LIFTER 1
34 41726005 | 141362001 | ROLLER 1
35 41702015 | SA4780001 |H&FHAT4h SHAFT STEPPING CLAMP LIFTER 1
36 S10019 012060636 |BZ%IM6 X 6 SET SCREW SOCKET (FT) M6X6 1
37 S02039 S25310101 |W2%IM4 SCREW FLAT M4 1
38 42205501 ) & e FHEAT STEPPING CLAMP LIFTER ROD 1
39 | 417512003 | SA4853001 |$2FFi%EfF4e3k JOINT STEPPING CLAMP LIFTER 1
40 | 4170530300 | SA8684001 |BRkEEL4lft BALL JOINT ASSY 2
41 NO1012 021060306 |/NFHIZEERE M6 NUT 3 M6 2
42 | 417516001 | SA3227001 |BZLEM6X0. 75 NUT (FT) M6 2
43 41711313 | SA8688001 |#5 /&% RUBBER BUSH 2
45 41722315 | SA8912001 |#5 k% RUBBER TUBE 2
46 11211005 | S04159000 |£k3J21M BAND 1M 2
47 | 417S11301 | SA8689001 |BZETM6X 12 SCREW M6X 12 1
48 102039 017061612 |/NAHUEFE M6 X 12 BOLT M6X 16 1
49 L01007 017065002 | BZFEM6 X 50 BOLT M6 X 50 1
50 N01021 021060106 |#Z£EM6 NUT 1 M6 1
50 41728032 HuJg] WASHER 1
51 41709020 | SA4778001 |k 'S4 83k PRESSER BAR CLAMP 1
52 S05116 018400836 |IZH:M4 X 8 BOLT SOCKET M4 X8 1
53 129530003 | SAL174001 |5 iEAeM14 PESSER ADJUSTING SCREW M14 1

28



D1 .$8E% & / Work clamp lifter mechanism

Q
28 | oo -
T e

T
23

30 29
b 5
27

© 17000 0008 n AT T PO
CUOO00UOT0adocoo o

~ ' 52
@? o>OTel_ Fl—57 43
31 T © i 5

58 |

\A
59 ]
62 ‘@)/%61

—

S

L

—

—60

29




D1. #HEHEEE /Work clamp lifter mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
54 129516001 | SAL1175001 |15 H&REM14 ADJUST SCREW NUT 1
55 41727004 | SA5300001 |3 PRESSER BAR SPRING 1
56 41702017 | S10112101 |#A5% S i) PRESSER BAR SPRING GUIDE 1
57 41703014 | SA5301001 | E COLLAR PRESSER BAR SPRING 1
58 41703015 | SA2195001 |Jk'ZFFHheE PRESSER BAR BUSH 1
59 S09041 012060536 |B2%TM6 X 5 SET SCREW SOCKET (FT) M6X5 1
60 41702018 | 111466121 | ZAHF PRESSER BAR 1
61 42216505 | S42843001 |1 Hs B WORK CLAMP 1
62 | 417S15011 | S13399001 |#Z4TSM3.57X 12 SCREW SM3. 57X 12 1
63 41709309 | SA8690001 |[a]BREETFEFT 4 HOLDER STEP-CLAMP LIFTER TOD 4
64 S05063 018402536 | MZHEM4 X 25 BOLT SOCKET M4 X 25 4

30



D2 .$4/E% & / Work clamp lifter mechanism

31



D2. #HEHEEE /Work clamp lifter mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHLFAR NAME OF PARTS fl%lt% HIE
1 41701008 | SA4741101 |Lhik e MOTOR BRACKET 1
2 42212570 | SA4742001 |hikZ2EHB WORK CLAMP MOTOR PLATE 1
3 S05121 018501036 |BEAEM5X 10 BOLT SOCKET M5 X 10 2
4 41730043 | SA4826201 |fkhhikgiftp PULSE MOTOR ASSY P 1
5 S05133 018401036 |B24IM4X 12 BOLT SOCKET M4 X 10 4
6 42225506 | SA4743001 |BRZ 440 WORK CLAMP DRIVING GEAR 1
7 S10019 012060636 |BZ%TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
8 41702020 | SA4744001 | el 3 WORK CLAMP FULCRUM SHAFT 1
9 B10015 SA4647001 | BK#H7K6900ZZNR BALL BEARING 69007ZZNR 2
10 103008 048100142 |48 10 RETAINING RING EXTERNAL C10 2
11 504035 062400616 |W2%TM4 X6 SCREW PAN M4 X6 1
12 W01001 025040236 | [E4 WASHER PLAIN M4 1
13 41725010 | SA4745001 |fYy4E ik WORK CLAMP CAM GEAR 1
14 S10021 016061031 |BZ%TM6 X 10 SET SCREW SOCKET (CN) M6X 10 1
15 S10019 012060636 |BZ%TM6 X 6 SET SCREW SOCKET (FT) M6X6 1
16 | 4170301700 | SA4747001 | s r 4k WORK CLAMP H-POSITION DOG 1
17 S05115 018400636 |1ZH4:M4 X 6 BOLT SOCKET M4 X6 1
18 41702025 | SA4748001 |l WORK CLAMP LEVER SHAFT 1
19 S10019 012060636 |BZ%TM6 X 6 SET SCREW SOCKET (FT) M6X6 1
20 41709023 | SA6210001 |[a]&KIKS)FT STEPPING W-CLAMP DRIVING LEVER 1
21 41702022 | SA3441001 |5 HEHH0 W-CLAMP LIFTER ROLLER SHAFT 1
22 B04026 070696800 |4l A& §ili K R-69677 BALL BEARING RADTAL 69677 1
23 41728005 | 109763003 |#JE WASHER 1
24 S09019 012500536 |HZ%IM5 X5 SET SCREW SOCKET (FT) M5X5 1
25 S10019 012060636 |H2%IM6X6 SET SCREW SOCKET (FT) M6X6 1
26 41708302 | SA4757001 |'Z [ SET SCREW COLLAR 1
27 S10019 012060636 |BZ%TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
28 S05110 018061236 |BZFEM6 X 12 BOLT SOCKET M6X 12 2
29 41712062 | SA4753001 |HsJifL i geti WORK CLAMP SENSOR PLATE 1
30 504035 062400616 |B2%TM4X 6 SCREW PAN M4 X6 2
32 41728001 | S20356001 |“F-#pE10 WASHER PAN 10 6

32



E . T2 E / Lower shaft mechanism

—14

33




E. THhiEEE /Lower shaft mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 11403013 | 236-18606 |i%RIKzhHhH&KE BEARING SUPPORT 1
2 101515002 IR R P RET SCREW 2
3 B01010 76003 BALL BEARING 6003 1
4 13722022 04 Ehh B OIL SEAL 1
5 13703034 T EshHhE P E OIL SEAL MIDDLE BUSH 1
6 42202506 EEZ PULLER LOWER 1
7 1142500100 | 236-20503 | KiEH414: GEAR ASSEMBLY 1
8 101515002 LR Y B R T SCREW 2
9 11403033 e NSRS OIL SEAL REAR BUSH 1
10 | 1142201200 | 236-18804 |48 7 #liyh it OIL SEAL 1
11 B10003 K 6004Z7N BALL BEARING 60047ZN 1
12 42235523 NEEZH LOWER PULLER 1
13 S10019 012060636 |#24TM6 X 6 SET SCREW SOCKET (FT) M6X6 2
14 42235524 [ 4 475GT BELT 5GT 1
15 42226506 Kk KA SHAFT 1
16 41728001 | S20356001 |*F#}E 10 WASHER PAN 10 2
17 B01025 ih7K6200 BALL BEARING 6200 2
18 505124 018501636 |#ZA4M5X 16 BOLT SOCKET M5X 16 2
19 W01009 025050236 |5 WASHER PLAIN M5 2
20 42209549 EEREEER ADJUSTING BLOCK 1
21 | 417513301 | SA8597001 |BZFEM5X 12 BLOT SOCKET M5X 12 2
22 42212542 KRR TENSION WHEEL BRACKET 1
23 | 407504001 | S25310101 [ME4TM4AX 16 SCREW FLAT M4X 16 2
24 S10033 HEETM6 X 30 SET SCREW SOCKET (FT) M6X 30 1
25 101530005 T A R BT OIL SEAL SCREW 1
26 11423003 | 110-15906 | F#fPR it OIL WICK 1
27 42202504 e LOWER SHAFT 1
28 11522001 NEES] OIL SEAL 1
29 13103010 I EIEES FRONT BUSH 1
30 | 1142201400 | 236-20206 | T #lpithasdt OIL SEAL 1
31 11510001 A CAM 1
32 11309030 A TR POLE 2
33 116514005 B2ETSM1/4 (40) X 10 SCREW SM1/4 (40) X10 2
34 11403016 | 236-20354 | Fé#hihEE LOWER SHAFT BALL BEARING BUSH 3
35 113514002 JEETSM11/64 (40) X5.5 |SCREW SM11/64 (40) X5.5 6
36 11424001 h7K6901 BALL BEARING 6901 3
37 S05111 08062036 |HEFEM6 X 20 BOLT SOCKET M6 X 20 2
38 41728012 | WASHER 2
39 42209547 SR SR AR BEARING BRACKET SEAT 1
40 42209548 Bl S BEARING BRACKET 1
41 | 417530306 | S55485001 |WZF% (H54PE) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 4
42 11424001 ih 76901 BALL BEARING 6901 1
43 | 1142201600 | 228-90008 |3 20 1F OIL SEAL ASSY 1
44 11503018 | 236-20404 | ekl o il £ REAR BUSH 1
45 11425002 | 236-20701 |RIEEA GEAR A 1
46 101515002 BR8] SCREW 2
47 42218002 | MF25B0123 |#Ri£4H 1 BOBBIN CASE ASSY 1
48 10818501 ¥l BOBBIN 1
49 42218003 | ME20A0120 | et 4iff: HOOK COMPLETE 1
50 13112017 | 110-38809 |tk e/l HOOK POSITIONER 1
51 101511011 JEETSM11/64 (40) X9.5 |SCREW SM11/64 (40) X9.5 1

34



F . 4£hiEB % & / Lubrication

35



F. fityhyEIE 358 /Lubrication

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 41712069 | SAB087001 |JihizkH:4 WICK SUPPORT 1
2 41712068 | SA4788001 |fftyhszas WICK SUPPORT 1
3 504035 062400616 |#24TM4AX 6 SCREW PAN M4 X6 1
4 41712070 | 104567101 |Jhizksz4 WICK SUPPORT 1
5 41723027 | SA6593001 |HijhZkL=180 FLAT WICK L=180 1
6 504035 062400616 |12 M4 X 6 SCREW PAN M4 X6 1
7 W01001 025040236 | P4 WASHER PLAN M4 1
8 41712073 | 145547001 ||\l 45 4E TUBE HOLDER 1
9 12923018 | SA8717001 |yh&k4 x4 WICK 4X4 1
10 41723005 | SA4786101 |yhiEs FELT 1
11 12921005 | SA8718001 |JH%& d4X &6 OIL TUBE ¢4X ¢6 1
12 41723009 | SA8720001 |JhZk3 X3 WICK 3X3 1
13 12921002 | SA8721001 |[JH%F d3X &5 OIL TUBE ¢3X &5 1
14 | 417530025 | 0A5401006 |#Rke Cifi#JE) M4X10DB |SCREW PAN (S/P WASHER) M4 X 10 5
15 41711015 | 525567000 |£k¥213. 2 CORD HOLDER 13.2 3
16 41711014 | 149547000 |£k3¥26. 4 CORD HOLDER 6. 4 1
17 41711014 | 149547000 |£k326. 4 CORD HOLDER 6. 4 1
18 41711014 | 149547000 |£k36.4 CORD HOLDER 6. 4 1
21 | 4291100500 A A4 FUEL TANK ASSEMBLY 1
22 42912048 THAR R BE TANK NUT 1
23 42912049 AR L2 FUEL TANK MOUNTING PLATE 1
24 | 417S30025 | 0A5401006 |W244% Cii7#4JE ) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 2
25 | 417530025 | 0A5401006 |WZ4% Cii7HpE ) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 2
31 11422018 | 236-28100 |ik#SAf A GEAR BOX PACKING 1
32 101511018 PEETSML/8 (44) SCREW SM1/8 (44) 1
33 11412058 Tk i MAGNET HOLDER 1
34 11401020 Tk MAGNET 1
35 11401005 | 236-28001 |Ui%bst= GEAR BOX COVER 1
36 505123 018501236 |#R#M5 X 12 BOLT SOCKET M5X 12 10
37 10128015 IR RUBBER WASHER 1
38 114511011 RO AR SIS ET SCREW 1
39 11412056 T AR TUBING HOLDER 3
40 | 101811007 BEATSM11/64 (40) SCREW SM11/64 (40) 1
41 11411030 T OIL SIGHT WINDOW 1
42 11412057 TH BT AR OTL SIGHT WINDOW HOLDER 1
43 101511007 BEETSM11/64 (40) SCREW SM11/64 (40) 4
46 11422051 S RUBBER CAP 1
47 11402033 = VALVE 1
48 001006 0MPE8. 5% 1.8 0-RING 8.5X%1.8 1
49 | 417530025 | 0A5401006 |[#Z#e (F#4p8) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
50 10122005 Wk g RUBBER CAP 1
51 11436006 | 236-29603 |fnii 1 OTL INLET 1
52 11421006 M 68X ¢ 10 OIL TUBE ¢8X ¢ 10 1
53 11211005 | S04159000 |£kz1M BAND 1M 1
54 11412054 | 236-29405 |43 ¢ 10. 2 PIPE STOPPER @10. 2 1
55 | 1141103400 T8 W e B A At FILTER NET ASSY 1
56 40322023 g RUBBER CAP 1
57 | 1141101100 | 236-28555 |y AL OIL TANK ASSY 1
58 11403033 P RUBBER WASHER 2
59 | 417S30025 | 0A5401006 W24 (¥R M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 2
60 11422057 EIgIAE] 0-RING 1
61 114511007 AR IS4 SCREW 1
62 11412055 | 236-29306 K3 ¢ 5.7 PIPE STOPPER ®5.7 4

36



F . 4£hiEB % & / Lubrication

37



F. fityhyEIE 358 /Lubrication

=, =, =,

?07.3 Pa_‘{rq:ilo. 72/11?.1;1':07.:7 FHfHIR NAME OF PARTS fl%lt% HiE
63 114530009 T E S LUBRICATION CONNECTOR 2
64 12921002 | S53175000 | &3X &5 OIL TUBE ¢3X ¢5 1
65 12921002 | S53175000 |JH& &3X &5 OIL TUBE ¢3X ¢5 1
66 10526003 | 236-28803 |Fi%E PLUNGER 1
67 11427021 | 236-28902 |fi e PLUNGER SPRING 1
68 114S30010 | 236-29009 |ALZEMBEAT PLUNGER SCREW 1
69 10122010 OJE 8l 0-RING 1
70 001038 OMUPE3. 5X 2. 4 0-RING 3.5X2.4 1
71 114530015 YHE A TR 22 OIL ADJUSTMENT SCREW 1

38



G . F% %8 |/ Threading mechanism

26 \

25 ’

< T —
/ /
>y

—32

39




G. ZFFZI'E /Threading mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 41712077 | SA3250001 |34k S 1A ARM THREAD GUIDE A 3
2 504030 062500616 |#24TM5X 6 SCREW PAN M5X6 3
3 41712078 | SA4333001 |1f4k 5B ARM THREAD GUIDE B 1
4 S04030 062500616 |#24TM5X 6 SCREW PAN M5 X6 1
5 41712079 | SA6391001 |1f&kaecC ARM THREAD GUIDE C 1
6 S04030 062500616 |#24TM5X 6 SCREW PAN M5X6 1
7 41702030 | 153049001 |[fj4k S Ft UPPER THREAD GUIDE STUD 2
8 41713002 | 144588301 |Hk&kiiEB THREAD TAKE-UP SPRING B 1
9 41713003 | SA3255001 |J&&k T4 TENSION STUD 1
10 1295830013 | S31032001 |k £k £} TENSTION NUT 1
11 12928014 | S12441001 |1-Zh# s WASHER 1
12 41713012 | 107606001 i~y TENSION SPRING H 1
13 41713005 | 159805001 |34k Hedik: TENSION DISC PRESSER 1
14 41713006 | 145446001 |Je2k4% DISC TENSION 2
15 41713001 | SA3254001 |Jeik s TENSTON BRACKET 1
16 417S15012 | 100402004 |[& & ¥24TSM3. 57 SET SCREW SM3. 57 1
17 S12001 SA4143001 |#Z%TM6 X 6 SET SCREW (FT) M6X6 1
18 41702031 | S12699000 |44y TENSION RELEASE PIN 1
19 41713007 | SA3256001 |JegkAT4hA TENSION STUD A 1
20 41713009 | 100136001 |Jegkizk) TENSION NUT 1
21 41713010 | SA4146101 |3 SUB TENSION SPRING 1
22 41713006 | 145446001 |Je2k4%: DISC TENSION 2
23 41713301 | SA8691001 |WLFe&k4H THREAD GUIDE ARM 1
24 N01024 021400306 |7~ fH 12 REM4 NUT 3M 4 1
24 41722320 TERG DAMPING RUBBER 1
25 41726014 | SA3257101 |E1HF&k B 1A NEEDLE BAR THREAD GUIDE A 1
26 41712082 | SA3258001 |%1FFHlELZ S0 D N-BAR BUSH THREAD GUIDE D 1
27 41203018 | 152881001 |Z:AHIgsd11t NEEDLE COOLER ASSY 1
27 41222019 &) CHOCK PLUG 1
28 $10019 012060636 |#Z4TM6X 6 SET SCREW SOCKET (FT) M6X6 1
29 41223043 | 152883000 |JhEi8X15.5 FELT 8X15.5 1
30 41213008 | 152884001 |if4k4y NEEDLE COOLER THEAD GUIDE 1
31 409511017 | 062670412 |[HRETSM3. 57-40X 4 SCREW PAN SM3. 57-40X 4 1
32 | 4221350100 EHE AU GEED THREAD TENSTON REGUALATOR ASSY 1
33 | 4171301400 ] e £k A AL THREAD TENSTON REGUALATOR ASSY 1

40



H. &%Z%E / Bobbin winder mechanism

41



H. #HZ3E'E /Bobbin winder mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42201513 | SA8650001 | 3% TOP COVER 1
2 41702033 | SA3290001 | %52k Tt SHAFT BW-LEVER 1
3 S09019 012500536 |I24TM5 X 5 SET SCREW SOCKET (FT) M5X5 1
4 41709026 | SA3291001 |%4:TF-HN BOBBIN WINDER LEVER 1
5 41702034 | SA4171001 |3sHdn SPRING HOOK 1
6 41712084 | 152936001 |H s PLATE SPRING 1
7 41712085 | 152937001 |#JE WASHER 1
8 504077 062350616 |#24IM3. 5X6 SCREW PAN M3.5X6 1
9 W01015 159486001 | WASHER 1
10 H05006 048050342 |#4EE5 RETAINING RING E5 1
11 41702035 | SA3293001 | ¥4k IV STUD B-WINDER 1
12 41709027 | SA1984001 |#RiIEEHH BOBBINPRESSER ARM 1
13 504081 062401216 |[#2EIM4 X 12 SCREW PAN 4X 12 1
14 41712086 | SA3294001 |F&ihHAF BOBBIN PRESSER 1
15 | 417S15006 | S23418002 |W&%4TM4 X5 SCREW M4 X5 1
16 41709028 | SA3295001 %4k KK CLAW B-WINDER 1
17 S09006 012400436 |#2%IM4 X 4 SET SCREW SOCKET (FT) M4X4 2
18 41727007 | S10438001 | SPRING TWIST 1
19 H05006 048050342 |#4PEIES RETAINING RING E5 2
20 41708025 | SA4796001 |4 SPACER COLLER 1
21 42226513 | SA3296001 |¥5£kdh BOBBIN WINDER SHAFT 1
22 41703021 | SA3297001 |#4kie WHEEL B-WINDER 1
23 41722017 | 120448001 #5578 BOBBIN WINDER RUBBER BAND 1
24 S09006 012400436 |#24TM4 X 4 SET SCREW SOCKET (FT) M4X4 2
25 W01015 159486001 | WASHER 2
26 41711063 | SA1988001 |#& %) BOBBIN SUPPORT 1
27 41727008 | S10268001 |3 SPRING 1
28 41702037 | SA3298001 |1l-#)%i STPPER SHAFT B-WINDER 1
29 41719001 | SA3299001 |47]7] KNIFT 1
30 504030 062500616 |#Z%TM5 X 6 SCREW PAN M5X 6 1
31 | 1291301100 | SA1994101 |¥54k#eJe 2840 1 BOBBIN WINDER TENSTON ASSY 1
32 12913007 | 145446002 |Je£k4 DISC TENSTON 2
33 12927016 | 100401022 |JekisE TENSTION SPRING 1
34 1295830013 | S31032001 |H £k W21 TENSTON NUT 1
35 12928014 | S12441001 |ibzh# & WASHER 1
36 S09019 012500536 |#24TM5 X 5 SET SCREW SOCKET (FT) M5X5 1
37 41713302 | SA1359001 |ZF4kfT SPOOL PIN 2
38 504038 062061016 |#ZETM6X 10 SCREW PAN M6X 10 9
38 422530801 b R IBAT TOP COVER SCREW 1
38 41312089 2 WIRE CLIP 1
38 | 417530025 | 0A5401006 |4 CHF#AJE) M4X 10DB |SCREW PAN (S/P WASHER) M4X10 1
39 400679 SA4797101 [R50 DRIVING WHEEL B-WINDER 1
40 $10018 $23651001 | [ 5 BE%IM6 X 0. 75-6 SET SCREW SOCKET (FT) M6X6 2

42



J . Y1 %EE / Thread trimmer mechanism

43



J. P&EERE /Thread trimmer mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 114517001 JI5R s g% T SCREW 3
2 11512001 JIZERAR PARTIALITY SHANK 1
3 113517002 T 80 T[] 5 R T SCREW 2
4 13119004 7] MOTORIAL KNIFE 1
5 113520001 AT I2ET SCREW 2
6 11505001 EFT CONNECTING ROD 1
7 13128003 TR CONNECTING ROD WASHER 1
8 13107002 Bk T4 THREAD CUTTING TOOL 1
9 11511001 JIRIEES STOPPER 1
10 13104006 )2k i TANGENT CRANK 1
11 S05004 BEETM5 X 14 BOLT SOCKET M5X 14 1
15 11503004 VI SIS TANGENT DRIVE SHAFT BUSH 1
16 11322002 L SPRING COVER 1
17 11327002 P SPRING 1
18 11402051 VB L TANGENT DRIVE SHAFT 1
19 11527001 RO 5 SPRING 1
20 | 116514003 BEATSM1/4 (40) X4.5  |SCREW SM1/4 (40) X4.5 1
21 | 1150400200 VI AR AL ik as TANGENT CAM CRANK ASSY 1
22 H05031 P4 PEIE6 RETAINING RING E6 1
23 10112003 g WASHER 2
24 11322003 FE LR 2 1 4 SOLENOID CUSHION 1
25 11303003 VIBRES TANGENT BUSH 1
26 11503005 OK 5 it A e R TANGENT DRIVE SHAFT BUSH 1
27 11402038 I ARE AL TANGENT CAM CRANK SHAFT 1
28 12912327 2k CORD HOLDER 1
29 | 417S30025 | 0A5401005 |WZ#4: Ci7#pE ) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 1
30 | 1151200600 LIRS ik ELECTROMAGNET BRACKET ASSY 1
31 | 1153000200 BY 2R F R ek AL ELECTROMAGNET ASSY 1
32 115520002 AT RET SHOULDER SCREW 1
33 11211005 | S04159000 |Zk3J&1M BAND 1M 1
34 113516001 BR L) NUT 1
35 11512002 BY 2R F Rk S R ELECTROMAGNET BRACKET 1
36 W01002 M3 WASHER M3 4
37 504082 062300616 |IEETM3X6 SCREW PAN M3X6 4
38 11512003 BY 2R IR B AR DRIVING PLATE 1
39 | 115520003 A 24T SHOULDER SCREW 1
40 504038 062061016 |[#ZETM6X 10 SCREW PAN M6X10 3
41 113515002 SE IR T IEET ADJUSTMENT SCREW 1
42 S05116 018400836 |#Z kM4 X 8 BOLT SOCKET M4 X8 1
43 42209594 REYABALD BRACKET FOR FIXED BLADE 1
44 13112007 e A THREAD GUIDE 1
45 114511009 WA SCREW 1
46 13119001 5EJ) FIXED BLADE 1
47 113517001 BT SCREW 1

44



K. 3% 8 / Thread wiper mechanism

,/%w—‘@
j p i haNy
- Mﬁ5
8 5l
Z D

sim

45



K. H%%3E'E /Thread wiper mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 41730002 | SA5208001 |44k rfd ik 4 THREAD WIPER SOLENOID ASSY 1
2 41727011 | S41206001 |$4&mnss THREAD WIPER SPRING 1
3 41728011 | S41205001 | V-l WASHER PLAIN 1
4 41726007 | S25456001 |41 FE4Y PLUNGER PIN 3
5 41712210 | SA5217001 |49k Mg ik 22 A% T-WIPER SOLENOID SETTING PLATE 1
6 41711011 | SA4806001 |Hififk:s SOLENOID COVER 1
7 504082 062300616 |#Z£TM3X 6 SCREW PAN M3X4 6
8 504082 062300616 |BZ4TM3 X 6 SCREW PAN M3 X4 2
9 41712096 | SA5218001 |494kHFtLe THREAD WIPER SHAFT BRACKET 1
10 S05116 018400836 |2 44M4 X 8 BOLT SOCKET M4 X8 1
11 W01001 025040236 | [E4 WASHER PLAN M4 1
12 | 4170204400 | SA1967001 |49k Hhiu4lft THREAD WIPER CRANK ASSY 1
13 105029 048040342 |4pE|E4 RETAINING RING E4 1
14 41708007 | S25454001 |MELr SET SCREW COLLAR 1
15 | 417S15005 | S25279001 [WZ4TM3.5-5 SET SCREW (CP) M3.5-5 1
16 41727012 | SA2287001 |H%# SPRING 1
17 41722019 | 149097000 |4 5% SILENT SHEET 1
18 41712097 | SA5219001 |HAZ#T THREAD WIPER ROD 1
19 W01024 110735001 |3 WASHER 1
20 H05002 048030342 |4}8]3 RETAINING RING E3 1
21 41712098 | S10470101 |494k4M22 WIPER 1
22 | 417S15013 | 060400516 |B24TM4 X5 SCREW BIND M4 X5 1
23 41708008 | 146288001 |$44k %+ Pl THREAD WIPER STUD COLLAR 1
24 41728034 | S03677001 |#fa WASHER 1
25 41730003 | SA5213001 |f1FFocd STOP SWITCH ASSY 1
25 41730022 gk WIRE 6
26 | 417530306 | S55485001 |MEAE CiHy#\E ) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 2
27 41730060 4B PLUGIN B 1
28 41730059 i EA PLUGIN A 1

46



L. #3%3EE / Tension release mechanism

15
@ o~ 12 % 14
17 .
)

~

47



L. A&k3EE /Tension release mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 41730004 | SA4855001 |f7&k A fgAkHV TENSION RELEASE SOLENOID HV 1
2 102031 017400802 |2 A4M4 X 8 BOLT M4 X8 2
3 W02008 028040246 | #5524 WASHER SPRING 2-4 2
4 W01001 025040236 |54 WASHER PLAIN M4 2
5 102071 017401415 |[#E#M4X 18 BOLT M4 X 18 1
6 N01024 021400306 |/~ ff d2 REM4 NUT 3 M4 1
7 W01001 025040236 | F-HJEM4 WASHER PLANT M4 1
8 41722020 | 154599000 | HL R4k 22 4 SOLENOID CUSHION 1
9 41712099 | SA6389001 |H k22 5E 4 SETTING PLATE SOLENOID 1
10 11211005 | S04159000 |£&3%1M BAND 1M 1
11 41702045 | SA3347001 |FAZEAT TENSTON RELEASE BAR 1
12 H05029 048040342 |48 E4 RETAINING RING E4 1
13 W01009 025050236 |#p5 WASHER PLAIN M5 1
14 41727013 | SA3348001 | SPRING COMPRESSTON 1
15 41711013 | SA3349001 |Hifidk s SOLENOID COVER 1
16 | 417S30012 | SA3306001 |BxiZ4I7-3 SHOULDE SCREW 7-3 2
17 41722021 | 081007070 |OJ¥PEPT 0 RING P7 2
18 11211005 | S04159000 |£& 3% 1M BAND 1M 1

48



HIFE 2 E / Control box mechanism

M. =

49



M. #E#|F53EE/Control box mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. 72/12?.1;1':07.:7 FHfEAIR NAME OF PARTS fiﬁtﬁ iE
1 42212597 FE¥% 2R ELECTRIC CONTROL MOUNTING PLATE 2
2 422517502 WAL IZETM6 X 12 |SCREW FLAT M6X 12 4
3 40931008 1WA RUBBER SPACER 4
4 417S30304 | S47269001 |MEFe (HFEEE)D) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 4
5 42230510 10080 FfL 5 ELECTRICAL CONTROL BOX 1
6 42212631 LEEayi) ELECTRICAL CONTROL BOX 1
7 42230554 K FAN 1
8 42211541 & BB FILTER COVER B 1
9 502039 S25310101 |#24]M4 SCREW FLAT M4 4
10 42223511 JEM FILTER 1
11 42211542 JEP A FILTER COVER A 1
12 42230555 FL YRR POWER SUPPLY BOARD 1
13 504082 062300616 |#24TM3 X6 SCREW PAN M3X6 10
14 42230556 1R 22 FUSE 1
15 42230557 KRB DRIVE PLATE 1
16 42230558 BT L STEPPER MOTOR DRIVE PLATE 1
17 | 417S30021 | 062401016 [#Z4TM4X 10 SCREW PAN M4X 10 2
18 42212632 FEL 5 A 2 AR ELECTRICAL CONTROL BOX COVER 1
19 | 417S30021 | 062401016 [HEETM4X 10 SCREW PAN M4X 10 8
21 42230559 B INTERFACE BOARD 1
22 424813011 BEETM3 X 20 SCREW PAN M3 X 20 4
23 42211508 2 O b b INTERFACE PLATE WASHER 4
24 41722010 | SA4677101 [ *MIhARZE AUXILIARY PLATE CUSHION 4

20




N . FFx%E / Power switch mechanism




N. FF=3EE /Power switch mechanism

=, =, =,
}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE

1 41712107 (N SIPS S SBN POWER SWITCH MOUNTING BRACKET 1
2 417S30037 | S42446001 |[HZEFEM6X 14 BOLT SOCKET (S/P WASHER) M4 X 12 2
3 N01024 021400306 |/~ ffi i BEM4 NUT 3M 4 2
4 40730004 BV PIES POWER SWITCH 1
5 505133 018401036 |#Z4TM4AX 12 BOLT SOCKET M4X10 4
6 42230512 PRI CE (5D POWER SWITCH WIRE 1

52



P . ZE[E% & / Air pressure mechanism

53



P. FEIEE/Air pressure mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 40730058 | SA5289001 MUY yAR (447) MANIFOLD3 1
2 40730082 | S39116100 |HLf SOLENOID VALVE 3
3 40728003 | SA5283001 |35 5% STLENCER 2
4 40730024 RYFAEEE T FILTER 1
5 | 4073000900 JEJJ AN 4 PRESSURE GOVERNOR 1
6 41736003 gk GAS POPE JOINT 2
7 417530026 | S09228000 |43k NIPPLE 1
8 42130096 | SA6573001 |F-#hFFIEVHKS VALVE VHK3 1
9 407512002 | 153274001 |JCyib s 24T SCREW 3
10 41712106 | SA5286101 |22k SETTING PLATE VALVE 1
11 | 417S30024 | 018503036 [HZFEM4X 30 BOLT SOCKET M4 X 30 2
12 N01024 021400306 |7~ fH IR REM4 NUT M4 2
13 417830025 | 0A5401005 |hgFe (s #4p8) M4 X 10DB |SCREW PAN M4 X 10 2
14 N01024 021400306 |/~ ff d2 REM4 NUT M4 2
15 41730022 | SA5191001 | HLRZ R He 4k VALVE HARNESS 3
16 61807021 BAHESY100-30-A CONNECTOR 3
17 41730078 R BLANKING PALTE 1
18 40736036 S ESLAPY4 (YAY=3%) |POPE JOINT APY4 2
19 | 417530023 | 0A5301605 |WZ#e (7#kpE) M3X16  |SCREW PAN M3X16 2
20 | 417S30025 | 0A5401006 |WZfe CiyH<E) M4 X 10DB |SCREW PAN M4 X 10 4
21 41711017 | 525567000 |2k3J216 CORD HOLDER 16 4
22 61911001 | SA8659001 K& (KJEWHZ) AIR TUBE 3
23 61911006 | SA8659001 |4 (R HJHIHSA) ATR TUBE 3
24 61911006 | SA8659001 |4 CKHJHIHISB) ATR TUBE 3
25 61911001 | SA8659001 |4 ek s <Hilit<) |AIR TUBE 3
26 61911006 | SA8659001 |<% (eRai <Gl <) |AIR TUBE 3
27 61911001 | SA8659001 | A48 (WA FEHS) |AIR TUBE 3
28 61911001 | SA8659001 |58 (AN HKL4rHSA) |AIR TUBE 3
29 61911001 | SA8659001 |4 (Jefn <L/ it<B) |AIR TUBE 3
30 61911006 | SA8659001 |<% (Jeu <L EH<) |AIR TUBE 3
31 61911006 | SA8659001 | K48 (ISR EFL4rHAA) |AIR TUBE 3
32 61911006 | SA8659001 |S% (AN HL4rHSB) |AIR TUBE 3
33 42236006 $23LAPC8-01 GAS POPE JOINT 1
35 40730010 ey ATR TUBE 1
36 40730001 ity ATR GUN 1
37 40736021 K4S APC8-02 NTPPLE 1
38 | 417530037 BEFEMG X 14 BOLT SOCKET M6X 14 2
39 11211005 | S04159000 |£&3J%1M BAND 1M 1
40 40736001 EaE Sk NIPPLE 1
41 40730010 W e AIR TUBE 1

54



Q. BKEMmEE / Power supply equipment mechanism

55



Q. HARIPMIERE /Power supply equipment mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HIE
1 417830025 | 0A5401006 [#ZF> (i#lpE) M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 1
2 42230561 bk GROUND WIRE 1
3 424513011 JEETM3 X 20 SCREW PAN M3X 20 4
4 42230559 B INTERFACE BOARD 1
5 42211508 2 TR INTERFACE PLATE WASHER 4
6 41722010 | SA4677101 |hEhAR 22w AUXILIARY PLATE CUSHION 4
7 417530025 | 0A5401006 |#ZFs CHi#pE) M4X 10DB |SCREW PAN (S/P WASHER) M4 X 10 4
8 41711017 | 525567000 |4¥%16 CORD HOLDER 16 1
9 41711017 | 525567000 |£k¥216 CORD HOLDER 16 1
10 41730851 | SA8521001 |J5 s /s 284 4 H-POSITION SENSOR ASSY 3
11 504076 062300816 |IZ4TM3 X 8 SCREW PAN M3X8 3
12 41711026 | 554482000 |4k¥223 CORD HOLDER 23 1
13 42230005 XA& A G B CONNECTORS B 1
14 42230004 XA B BT A CONNECTORS A 1
15 | 417530025 | 0A5401006 |#Z#e Ciy#sE) M4X10DB |SCREW PAN (S/P WASHER) M4 X 10 1
16 12912327 2k CORD HOLDER 1
17 42211529 SR 5E06104% 3k TOWLINE 0610 JOINT 2
18 42211528 SR HEEE0610 TOWLINE 0610 1
19 42209543 YA s 2 2 e Y SENSOR MOUNTING SEAT 1
20 41711014 | 149547000 |£kHi6. 4 CORD HOLDER 6. 4 3
21 | 417530025 | 0A5401006 |[#Z#e (F#4p8) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 3
22 41711017 | 525567000 |£k¥16 CORD HOLDER 16 2
23 41730003 | SA5213001 |f2= 1 FF e {4 STOP SWITCH ASSY 1
24 41730059 A PLUGIN A 1
25 41730060 i FB PLUGIN B 1
26 84630032 FEHITIT R () BUTTON SWITCH 2
27 42230522 7 {2 - STOP SWITCH 1
28 | 417530025 | 0A5401006 |[#Z#: CH5#4p8) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
29 12912327 £ CORD HOLDER 2
30 42230562 et CONNECTORS 1
31 42230563 Ei kA CONNECTORS 1
32 41711017 | 525567000 |4¥%16 CORD HOLDER 16 1
33 42230524 M L ARNLS-FM100 BAR CODE READ DEVICE 1
34 42212599 SR 2R MOUNTING PLATE 1
35 504082 062300616 |IZETM3X 6 SCREW PAN M3 X6 2
36 S04082 062300616 |BZ4TM3 X6 SCREW PAN M3 X6 2
37 42212576 TR AR SLIDE MOUNTING PLATE 1
38 505116 018400836 |#2kEM4 X8 BOLT SOCKET M4 X8 1
39 40230011 LEDT LED LIGHT 1
40 12921005 | SA8718001 |JH4 d4X ¢ 6 OIL TUBE ®4X ®6 1
41 41730070 LEDX] (TD-5) LED LIGHT (TD-5) 1
42 41730022 LR Rk WIPER SOLENOID HARNESS 1
43 41730022 TS T a2k SWITCH HARNESS 1
44 42230816 XL AR 2k X SENSOR HARNESS 1
45 42230816 VAL IR FE 2k Y SENSOR HARNESS 1
46 62800004 FF R 2k SWITCH HARNESS 1
47 41730022 Ja BT K2k START SWITCH HARNESS 1
48 42230564 BT Ik STOP SWITCH HARNESS 1
49 42230565 e L M2k INTERFACE BOARD HARNESS 1
50 42230566 IR AR PR LR READ DEVICE HARNESS 1
51 12921005 | SA8718001 |JHF d4X &6 OIL TUBE ®4X ®6 1
52 11211005 | S04159000 |2 1M BAND 1M 10

56



{E5RE2EE / Operation interface mechanism

R. #

57



R. BYERHEEE /Operation interface Mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42209565 A ) SWITCH MOUNTING PLATE 1
2 417530021 | 062401016 |BE4TMAX 10 SCREW PAN M4X 10 4
3 84630032 I o< (5(0) BUTTON SWITCH 2
4 42230522 IR STOP SWITCH 1
7 12922001 %12, 5 RUBBER CAP 12.5 4
8 417530021 | 062401016 |B8%TMAX 10 SCREW PAN M4X 10 8
9 42212563 FF o friits 2% SWITCH BOX COVER 2
10 42209564 FRE SWITCH BOX 1
11 | 417530025 | 0A5401006 |42 Cii#sE ) M4X10DB |SCREW PAN (S/P WASHER) M4 X 10 1
12 12912327 2k CORD HOLDER 1
13 42212545 A SWITCH BOX CONNECTING PLATE 2
14 | 417S30306 | S55485001 |#2F: Ciy#jE) M5X 15  |BOLT SOCKET (S/P WASHER) M5X 15 4
15 | 417S30037 | S42446001 |#EFM6X 14 BOLT SOCKET (S/P WASHER) M4X12 2
16 422516503 J5 FEMEREER3060M6 SQUARE NUT 3060M6 2
17 42232533 74 3060H600 ALUMINUM PROFILE 3060H 1
18 42212515 Ji R SQUARE PLATE 2
19 42209513 i S IEFAEG CONNECTOR G 4
20 | 417530037 | $42446001 |MZFEM6 X 14 BOLT SOCKET (S/P WASHER) M4X12 8
21 42230551 BB OPERATION PANEL ASSY 1
22 42212622 BRAEDE SR OPERATION PANEL STAND 1
23 | 417515003 | $23849001 |WZ4TMAX12 SCREW M4 X 12 2
24 N01024 021400306 |/~ ffi i REM4 NUT 3M 4 2
25 42209604 A COVER 1
26 42230552 USBH I USB INTERFACE 1
27 504076 062300816 |#24TM3 X 8 SCREW PAN M3X8 2
28 | 417530025 | 0A5401006 |[WZ#: CHF#4ps) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 4
29 | 417530304 | S47269001 |MEHE CHyEED M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 4
30 42230553 JisE A ENCRYPTION DOG 1

58



;&% 8 / Motor mechanism

S.

=%

\)
¢ =) (=]
J -A&%.Ill
— )

59



S. HiA%E /Motor mechanism

FE | 5 | BEHS . B g
No. Part. No. Ref. No. FHfHIR NAME OF PARTS Amt. HiE
1 42230515 180991001 | ik 4H A4 MOTOR ASSY 1

60



T . SMNEBIZEE / External work clamp mechanism

61



T #MEMZE B /External work clamp Mechanism

g |45 SEMNT T R BE|,,
No. | Part.No. Ref.No. ?h?ffs:f foscription NAME OF PARTS Amt. wE
1 |42230822 KHFLCQ2B12-15D CYLINDER CQ2B12-15D 1
2 |W01002 M3 WASHER M3 3
3 42201541 RN GUIDE ROD BLOCK 1
4 [S05116 18400836 B2 FEM4x8 BOLT SOCKET M4x8 4
5 |42226515 SHFE GUIDE ROD E 2
6 (42212548 B SR CONNECTING PLATE 1
7 [S05094 18300836 MEETM3%8 SCREW PAN M3x8 1
8 |S05116 62300616 IRETM3%6 SCREW PAN M3x6 2
9 (42211536 S SOLENOID CUSHION 2
10 42212605 K JE B BEAR EXTERNAL WORK CLAMP FIXING PLATE 1
11 |S05116 18400836 BZHEM4x8 BOLT SOCKET M4x8 3
12 |42216509 KEMG EXTERNAL WORK CLAMP H 1
13 |{S04076 62300616 B24TM3x6 SCREW PAN M3x6 2
14 40736048 BB EHELMS STRAIGHT PIPE JOINT M5 2
15 [61911006 SA8659001 |54 ¢4 AIR TUBE 3
16 61911001 SA8659001 |54 (4Rh) AIR TUBE 3
17 42212547 Y BRACKET 1
18 417830302 S55481001 |42 CHFRE)D M4x12 BOLT SOCKET (S/P WASHER) M4x12 4
19 |417S30034 S55481001  |iB4: CHripED M4x14 BOLT SOCKET (S/P WASHER) M4x14 4




U . #1322 E / Table mechansim

63



U. HlZE3'E /Table mechanism

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 42232501 e BASE FRAME 1
2 417530304 | S47269001 |WZFe CHi#&PE) M6X20  |BOLT SOCKET (S/P WASHER) M6X 20 14
3 40931008 HLPL R R RUBBER SPACER 14
4 422516505 Ji BB R He4545M6 SQUARE NUT 4545M6 52
5 42232521 FAAI k4 4545X1340 ALUMINUM PROFILE 4545X 4
6 42232522 KA 4545Y990 ALUMINUM PROFILE 4545Y 5
7 42232523 KA 45457480 ALUMINUM PROFILE 45457 8
8 42232524 FRAY KA 45450602 ALUMINUM PROFILE 4545M 1
9 505074 P 7S A AL S B4 TM8 X 20 |BOLT SOCKET M8 X 20 96
10 42232525 HASCHE RIGHT ANGLE BRACKET 48
11 422516504 7 TEME REHR4545M8 SQUARE NUT 4545M8 96
12 42211532 U 4545 END CAP 4545 8
13 | 4221259000 JIE 2 AR AL MATS MOUNTING PLATE 6
14 | 417S30304 | S47269001 M2 (H53E) M6X20  [BOLT SOCKET (S/P WASHER) M6 X 20 30
15 41722500 iR MATS 6
16 42212588 IS 22 CASTER MOUNTING PLATE 4
17 | 417S30304 | S47269001 |42 CiHrHpE) M6X20  |BOLT SOCKET (S/P WASHER) M6 X 20 8
18 42232502 Sy CASTORS 4
19 701513003 S F R S BB 4TM8 X 16 |BOLT SOCKET M8X 16 16

64



W1 . BB 2: & / Thread breakage detector mechanism

65



W1. WrekEiNv3EE /Thread breakage detector mechanism

=, =, =,
?07.3 Pa_‘{rq:ilo. 72/11?.1;1':07.:7 FHfHIR NAME OF PARTS fl%lt% HiE
1 41711054 fRIEAS W42 Fr INSULATION SLICES 1
2 42212837 TN A INDUCTION COPPER 1
3 62800016 SR (0. 2mm) WIRE 2
4 41711053 TR IRE I A INSULATION SLICES 1
5 417530025 | 0A5401006 |#24% Ciy#&pE) M4 X 10DB |SCREW PAN (S/P WASHER) M4 X 10 1

66




Z . M4 / Accessories

67



Z+ Mf/Accessories

=, =, =,

}?07.3 Pa_‘{rq:ilo. i??ﬁoﬁa FHfHIR NAME OF PARTS fl%lt% HiE
1 20131038 | S06706001 |k STLICONE OIL 1
2 10818501 | S44633001 4R BOBBIN 3
3 42217502 | 145646019 |HLEFDPX5 <#10> NEEDLE DP X5 5
4 10131004 | 142443001 |i2227] (/) SCREW-DRIVER (SMALL) 1
5 10131003 | 118837001 |#£z7] () SCREW-DRIVER (MIDDLE) 1
6 10131002 | 101572102 |##227] (KD SCREW-DRIVER (MIDDLE) 1
7 30131005 | 107779001 |XkIRT-6X7 WRENCH 6 X7 1
8 30131006 | 100887001 |*F-4TF-8x 10 WRENCH 8 X 10 1
9 41712355 TR ) SPECIAL SCREW-DRIVER 1
10 30131007 | S07783001 | /NfHRTF1.5 HEXAGONAL WRENCH 1.5 1
11 20131046 | 142002001 |/ T2 HEXAGONAL WRENCH 2 1
12 30131010 | 154125001 | /NFHHRT2.5 HEXAGONAL WRENCH 2.5 1
13 30131012 | 142721001 | /SHIRTFS HEXAGONAL WRENCH 3 1
14 20131047 | 118064001 |/ fHdkTF4 HEXAGONAL WRENCH 4 1
15 20131056 | 150335001 |N/NAIRTS HEXAGONAL WRENCH 5 1
16 | 4121208400 | SA4103001 |4HEARZHALED EYE GUARD SET D 1
17 | 417830025 | 0A5401005 |42k Cify#E) M4 X 10DB |SCREW PAN (S/P WASHER) M4X10 2
18 | 1013100700 | S40574309 |Z&%:4H{F2DTHF COTTON STAND ASSY 2DTHF 1
19 11631008 | 114483002 |yhiaz2f): OILER ASSY 1
20 | 1011101200 | S55663001 |4 4 OIL TANK ASSY 1
20 900777 SR 0IL 1
21 20131051 BT FORCEPS 1
22 11411029 2R INJECTOR 1
23 42230553 ) ENCRYPTION DOG 1
24 41731301 P MANUAL 1
25 20131076 15X 94% ACCESSORY BAG 15X9 2
26 20131077 20X 1548 ACCESSORY BAG 20X 15 3
27 41731015 TERENLIN PEAR 1PCS ATTACHMENT BOX 1
28 42231514 Hed CD 1
29 42231515 — YR AR LABEL 1

68












	封面
	空白页
	目录
	1-A1机体部分
	2
	3-A2机体部分
	4
	5-A2机体部分
	6
	7-A3机体部分
	8
	9-A4机体部分
	10
	11-B上轴针杆装置
	12
	13-B上轴针杆装置
	14
	15-C1送料装置
	16
	17-C2送料装置
	18
	19-C2送料装置
	20
	21-C3送料装置
	22
	23-C4送料装置
	24
	25-C5送料装置
	26
	27-D1抬压装置
	28
	29-D1抬压装置
	30
	31-D2抬压装置
	32
	33-E下轴装置
	34
	35-F润滑装置
	36
	37-F润滑装置
	38
	39-G穿线装置
	40
	41-H卷线装置
	42
	43-J切线装置
	44
	45-K扫线装置
	46
	47-L松线装置
	48
	49-M控制箱装置
	50
	51-N开关装置
	52
	53-P空压装置
	54
	55-Q电气部品装置
	56
	57-R操作界面装置
	58
	59-S马达装置
	60
	61-T外压脚装置
	62
	63-U机架装置
	64
	65-W1断线感应装置
	66
	67-Z附件
	68
	空白页
	空白页
	封底



